



## PRO STAR RUBBER CO., LTD.

24/2 Soi Sukhumvit 35, Sukhumvit Road, Kwaeng Klongton Nua,  
Khet Wattana, Bangkok 10110 Thailand  
Tel: (+66) 2-259-9284 Fax: (+66) 2-662-0559

# Specification Rubber Test Results

### Specification for Latex Concentrate

Property	Ammonia Percentage		
	HA 60%	LA 60%	MA 60%
T.S.C (Total Solid Content % by weight)	61.50 min	61.50 min	61.50 min
D.R.C (Dry Rubber Content % by weight)	60.00 min	60.00 min	60.00 min
Non Rubber Solids (%)	2.00 max	2.00 max	2.00 max
Ammonia Content (% on total weight)	0.60 min	0.29 min	*MTO
Ammonia Content (% on water phase)	1.60 max	1.60 max	1.60 max
M.S.T. (Mechanical Stability Time at 55% T.S.C.) in seconds	650 sec. min	650 sec. min	650 sec. min
V.F.A. (Volatile Fatty Acid)	0.20 max	0.20 max	*MTO
pH Value	10.50 min	10.50 max	10.50 max
KOH Number	1.00 max	1.00 max	*MTO
Magnesium Content (On Solids), ppm	40±10	40±10	*MTO
Specific Gravity 25 °C	N/A	N/A	N/A

We certify that all of our concentrated latex product specification are within the minimum and maximum standard range.

\*MTO – Make to Order



Date of issue: 25/10/2013

For and on behalf of  
PRO STAR RUBBER CO., LTD